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SUMMARY OF THE TEST REPORT No. 0010A/10

Client:
GOLDEN DOOR ABEE

PERFORMED TESTS:

Burglar resistance under static loading (UNI ENV 1628 - UNI ENV 1627)
Burglar resistance to manual burglary attempts (UNI ENV 1630 - UNI ENV 1627)

Sample dimensi

Length of opening jons: 6.08 m
Overall area: 216 m*

PRODUCT TRADE NAME:
PORTA BLINDATA

TEST RESULTS:

Burglar resistance under static loading - Threshold value: passed
Burglar resistance to manual burglary attempts - Threshold value: passed
BURGLAR RESISTANCE CLASSIFICATION: 4
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